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Channel Bandwidth: 10 MHz
RB Configuration Occupied -26dB
Modulation | Channel - Offset Bandwidth Bandwidth Verdict
(MHz) (MHz)
LCH 50 0 8.9714 9.571 PASS
QPSK MCH 50 0 8.9727 9.548 PASS
HCH 50 0 8.9647 9.545 PASS
LCH 50 0 8.9605 9.531 PASS
16QAM MCH 50 0 8.9610 9.535 PASS
HCH 50 0 8.9612 9.555 PASS
Channel Bandwidth: 15 MHz
RB Configuration Occupied -26dB
Modulation | Channel Size Offset Bandwidth Bandwidth Verdict
(MHz) (MHz)
LCH 75 0 13.479 14.32 PASS
QPSK MCH 75 0 13.456 14.28 PASS
HCH 75 0 13.442 14.27 PASS
LCH 75 0 13.475 14.28 PASS
16QAM MCH 75 0 13.444 14.26 PASS
HCH 75 0 13.443 14.29 PASS
Channel Bandwidth: 20 MHz
RB Configuration Occupied -26dB
Modulation | Channel Size Offset Bandwidth Bandwidth Verdict
(MHz) (MHz)
LCH 100 0 17.973 18.95 PASS
QPSK MCH 100 0 17.926 18.98 PASS
HCH 100 0 17.905 19.03 PASS
LCH 100 0 17.963 18.96 PASS
16QAM MCH 100 0 17.919 18.96 PASS
HCH 100 0 17.919 18.96 PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé X edlcatech’ 3
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the writte

%Ompllan

presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15d2 gafte
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc-cert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agc-cert.com

Web: http://cn.agc-cert.com/

Rg/Inspection

4gthorization of AGE\The test results

C10)

r\ﬁee af e test report.
C

N/
D




®
A\GC Report No.: AGC02931210903FEQ7

Page 115 of 276

LTE Band 71
Channel Bandwidth: 5 MHz
RB Configuration Occupied -26dB
Modulation | Channel - Offset Bandwidth Bandwidth Verdict
(MHz) (MHz)
LCH 25 0 4.4958 4.905 PASS
QPSK MCH 25 0 4.4921 4.874 PASS
HCH 25 0 4.4937 4.876 PASS
LCH 25 0 4.4996 4.883 PASS
16QAM MCH 25 0 4.4912 4.896 PASS
HCH 25 0 4.4998 4.827 PASS
Channel Bandwidth: 10 MHz
RB Configuration Occupied -26dB
Modulation | Channel Size Offset Bandwidth Bandwidth Verdict
(MHz) (MHz)
LCH 50 0 8.9592 9.583 PASS
QPSK MCH 50 0 8.9407 9.494 PASS
HCH 50 0 8.9489 9.553 PASS
LCH 50 0 8.9483 9.559 PASS
16QAM MCH 50 0 8.9290 9.510 PASS
HCH 50 0 8.9452 9.509 PASS
Channel Bandwidth: 15 MHz
RB Configuration Occupied -26dB
Modulation | Channel Size Offset Bandwidth Bandwidth Verdict
(MHz) (MHz)
LCH 75 0 13.456 14.33 PASS
QPSK MCH 75 0 13.371 14.19 PASS
HCH 75 0 13.447 14.32 PASS
LCH 75 0 13.457 14.23 PASS
16QAM MCH 75 0 13.365 14.23 PASS
HCH 75 0 13.443 14.26 PASS
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Channel Bandwidth: 20 MHz

RB Configuration Occupied -26dB

Modulation | Channel ) Bandwidth Bandwidth Verdict
Size Offset

(MH2z) (MH2z)
LCH 100 0 17.868 18.89 PASS
QPSK MCH 100 0 17.808 18.91 PASS
HCH 100 0 17.873 18.95 PASS
LCH 100 0 17.865 18.91 PASS
16QAM MCH 100 0 17.792 18.88 PASS
HCH 100 0 17.864 18.94 PASS

Note: Please refers to Appendix B for compliance test plots for Occupied Bandwidth &Emission Bandwidth.
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14. BAND EDGE
14.1 PROVISIONS APPLICABLE

All out of band emissions are measured with a spectrum analyzer connected to the antenna terminal of the EUT
while the EUT is operating at its maximum duty cycle, at maximum power, and at the appropriate frequencies.
All data rates were investigated to determine the worst case configuration. All modes of operation were
investigated and the worst case configuration results are reported in this section.

14.2 MEASUREMENT METHOD

. Start and stop frequency were set such that the band edge would be placed in the center of the plot
. Span was set large enough so as to capture all out of band emissions near the band edge

. RBW > 1% of the emission bandwidth

. VBW > 3 x RBW

. Detector = RMS

. Number of sweep points = 2 x Span/RBW

. Trace mode = trace average

. Sweep time = auto couple

. The trace was allowed to stabilize

© 00 N O O WODN P

TEST NOTE

890.543(e)

1. On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 76 + 10 log (P) dB in
a 6.25 kHz band segment, for base and fixed stations.

2. On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 65 + 10 log (P) dB in
a 6.25 kHz band segment, for mobile and portable stations.

3. On any frequency between 775-788 MHz, above 805 MHz, and below 758 MHz, by at least 43 + 10 log (P)
dB.

4. Compliance with the provisions of paragraphs (e)(1) and (2) of this section is based on the use of measure
ment instrumentation such that the reading taken with any resolution bandwidth setting should be adjusted to i
ndicate spectral energy in a 6.25 kHz segment.

5. Compliance with the provisions of paragraph (€)(3) of this section is based on the use of measurement instr
umentation employing a resolution bandwidth of 100 kHz or greater.

However, in the 100 kHz bands immediately outside and adjacent to the frequency block, a resolution bandwid
th of 30kHz may be employed.

§27.53(m)

Equipment shall comply with the following unwanted emission limits:

a) for base station and fixed subscriber equipment, the power of any unwanted emissions

measured as above shall be attenuated (in dB) below the transmitter power, P (dBW), by at

least 43 + 10 log10 p

b) for mobile subscriber equipment, the power of any unwanted emissions measured as above

shall be attenuated (in dB) below the transmitter power, P (dBW), by at least:40 + 10 log10_p from the channel
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edges to 5 MHz away 43 + 10 log10 p between 5 MHz and X MHz from the channel edges, and

55 + 10 log10 p at X MHz and beyond from the channel edges In addition, the attenuation shall not be less
than 43 + 10 log10 p on all frequencies between 2490.5 MHz and 2496 MHz, and 55 + 10 log10 p at or

below 2490.5 MHz.

In (a) and (b), p is the transmitter power measured in watts and X is 6 MHz or the equipment

occupied bandwidth, whichever is greater.

According to FCC 22.917, 24.238, 27.53 specified that power of any emission outside of The authorized
operating frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10
log(P) dB.In the 1 MHz bands immediately outside and adjacent to the frequency block a resolution bandwidth
of at least one percent of the emission bandwidth of the fundamental emission of the transmitter may be
employed. All measurements were done at 2 channels(low and high operational frequency range.)

The band edge measurement used the power splitter via EUT RF power connector between simulation base
station and spectrum analyzer.

14.3 MEASUREMENT METHOD

=

LR

EUT

14.4 MEASUREMENT RESULT

NOTE: Please refers to Appendix C for compliance test plots for band edge
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APPENDIX A TEST PLOTS FOR SPURIOUS EMISSIONS AT ANTENNA TERMINALS
LTE BAND 2
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